TRAXXAS

NITRO BUGGY PARTS LIST

NOVEMBER 1993

FRONT SUSPENSION & STEERING
2739-MOUNTS, SUSPENSION ARM (F) ......oooomvvercceniersesscresssanneen 3.00

1931-SUSPENSION ARMS, LONG (FRONT) (2) .............. 8.00
1931R-SUSPENSION ARMS, RACE-SERIES (FRONT) (2) 8.00
2732-CASTER BLOCKS, PRO-SERIES (30 DEGREE) (L&R) .........4.50

3337-STEERING BLOCKS & STEEL WHEEL SPINDLES (L&R) ... 6,00
2737-STEERING BLOCKS & ALUMINUM WHEEL

SPINDLES (L&R) .... 6.00
1844-SERVO SAVER (LARGE) 4.00
3138-STEERING DRAG LINK (PLASTIC)

W/ SHOULDER SCREWS

2543-STEERING BELLCRANKS (3)(PLASTIC ONLY)
3344-BELLCRANK PIVOT POSTS
4718-SHOCK TOWER, FIBERGLASS (FRONT) .............. .6
4708-SHOCK TOWER, GRAPHITE (FRONT) ......... .

REAR SUSPENSION
3134-BULKHEAD, TRANSMISSION

(REAR SHOCK TOWER MOUNT) . 2.00
3133-SHOCK TOWER, FIBERGLASS (R) ...ovvcvovvcvimnsensssssrmssnsiins 5.00

2750-SUSPENSION ARMS, LONG (REAR)...............
2750R-SUSPENSION ARMS, RACE-SERIES (REAR) .
2752-HOUSINGS, REAR STUB AXLE (2) .......covuevvmrrneunince £
2752R-STUB AXLE HOUSINGS, RACE-SERIES (REAR) (2) ........

1934-WEDGES, CASTER (1.5-DEGREE (2) & 3-DEGREE (2)) ......3. OO
2797-MOUNTS, SUSPENSION ARM (R) (0-DEGREE) (L&R) ........ 200
2798-MOUNTS, SUSPENSION ARM (R) (+/-1 DEGREE) (L&R)} ....2.00

CHASSIS

3430-CHASSIS, T-6 ALUMINUM ....oooccoce e eeeeeesececensresssencerennn 30.00
3131-CHASSIS BRACE, T-6 ALUMINUM (FRONT) ...........ccoceeerrnen 4.00
3129-CHASSIS BAR, ALUMINUM W/SCREWS .................. 375
3135-BUMPER (FRONT) 3.00
2715-SERVO MOUNTS (2)/ SCREWS (6) ..... 250

3136-MOUNT, ANTENNA (W/ SCREWS) ......
3137-MOUNTS, THROTTLE SERVO (W/ SCR
3132-BUMPER, REAR (T-6 ALUMINUM) .............cceeeu.nn

3170-BATTERY HOLDER, 4-CELL/ ON-OFF SWITCH .................. 5.00
3171-RETAINER CLIP, BATTERY 225
TRANSMISSION HARDWARE
3391-GEARBOX HALVES (L&R) W/ IDLER GEAR SHAFT ............ 5.00
3134-BULKHEAD, TRANSMISSION

(REAR SHOCK TOWER MOUNT) ........oocvrrrnissnsenisrnsssssnensin 2.00
3190-SCREW SET, TRANSMISSION ......ocoovvveiisinrinnnerssssssssssosrines 1.50
DRIVELINE

4628-DIFF OUTPUT YOKES (2)/ 3x5mm COUNTER-
SUNK MACHINE SCREWS (2)/ 3mm GRUB SCREWS (4) ....4.00
1651-HALF-SHAFTS (2-EXTERNAL-SPLINED &

2-INTERNAL-SPLINED) METAL U-JOINTS (4) ........o0roer .. 6.00
2751-HALF-SHAFT PRO-PACK (INTERNAL-SPLINED

(6) & EXTERNAL SPLINED (6)) (PLASTIC ONLY)................. 10.00
2753-STUB AXLES (R) (2) ..cocoooecrrscnrrririe . 5.00
SLIPPER COMPONENTS
3454-SPUR GEAR, 54-TOOTH (32-PITCH) ..cc.cececceeresserrneriresrssss 3.00
4685-FRICTION PEGS, SLIPPER (12) 450
4622-PRESSURE RINGS, SLIPPER (NOTCHED) (2) .....oovvcovoroo. 2,50
4625-PRESSURE PLATE, SLIPPER (1)

1993-SHAFT, SLIPPER CLUTCH (W/ ROLL PIN) .....ccooennnnnrrnenane 3.00
1994-TENSION SPRING, TEFLON SPUR GEAR
BUSHINA & LOCKNUT ioeenn 250

TRANSMISSION INTERNALS

1993-SHAFT, SLIPPER CLUTCH (W/ROLL PIN) ...........cccreunennnns 3.00
3195-GEAR, STEEL DRIVE (TOP GEAR) (22T) ......cccoeervnrncnrinennne 3.00
1996-GEAR, IDLER 3.00

2381-GEAR, MAIN DIFF (W/ SIDE COVER PLATE & SCREWS) ...3.00
2382-GEARS, METAL PLANET (4)/ PLANET
SHAFTS (4)/ SUN GEARS (2)/ SUN GEAR

ALIGNMENT SHAFT (1) 6.00
2388-PLANETARY DIFFERENTIAL (COMPLETE) .....ccoeoorrerrron 12.00
4620-BALL DIFFERENTIAL 50.00
2716-DIFF LUBE 3.00
2717-THRUST BEARING LUBE .3.00
1647-SILICONE GREASE 200
TIRES & WHEELS

2670-DISHED WHEELS, 2.0* DYEABLE NYLON (R) (2) ccccorvvenen 400
2671-DISHED WHEELS, 2.1* DYEABLE NYLON (F) (2) ..... .4.00

2770-SPOKED WHEELS, 2.0* DYEABLE NYLON (R) (2) .
2771-SPOKED WHEELS, 2.1* DYEABLE NYLON (F) (2) ..
1774-"X" WHEELS, 2.15", DYEABLE NYLON (R) (2) ...
1775-"X" WHEELS, 2.15*, DYEABLE NYLON (F) (2) . .
1772-"X" WHEELS, 2.15%, HOT PINK (R) (2) ....oro.. .5.00
1773-"X" WHEELS, 2.15%, HOT PINK (F) (2) .. .

4750-TIRES, 2.0° PRO-TRAX SPIKED (R) (2) ..........
4751-TIRES, 2.0 PRO-TRAX MINI-SPIKED (R) (2)
4740-TIRES, 2.1" PRO-TRAX RIBBED (F) (2) ...covvevvvrnrrrrirrcee

2754-STUB AXLE PINS (4) .cvvroecevereeesmnmeenssmacossensessanmmssmsssesssosses 1.00
2747-5mm NYLON WHEEL NUTS (4) ..150
2769-BEARING ADAPTORS (8) (ALLOWS USE

OF LIGHTER 5x8mm BEARINGS) 3.00
2728-5x8mm BALL BEARINGS (2) 12.00
1674-HUBS, KNOCK-OFF (4) & BODY CLIPS (2) .ueucerrenssneresenrens 2.00
BODY & ACCESSORIES
3311-BODY, NITRO BUGGY 16.00
3312-ROLLCAGE, PLASTIC 4.00
2712-WING 2,50
3313-DECALS, NITRO BUGGY ... 4.50
3314-WING WIRE/ WING BUTTONS (2) 3.00
1815-BODY WASHERS (8) ..vvverrnoeerrcvvrsrssossssmmesessssseesssssessssssssosnons 2,00
1834-BODY CLIPS (12) . 2.00
1726-ANTENNA TUBE 1.00
1926-VINYL CAPS(2)/ ANTENNA SPOOL 2.00
SHOCKS
1960-SHOCKS, LONG (BLUE-ANODIZED

T-6 ALUMINUM) W/O SPRINGS (2) 25.00
2761-SHOCKS, X-TRA LONG (BLUE-ANODIZED

T-6 ALUMINUM) W/O SPRINGS (2) 25.00

4760-SHOCKS, LONG (HARD-ANODIZED &
COATED T-6 ALUMINUM) W/O SPRINGS (2) ......ccverrerrren 30.00
4761-SHOCKS, X-TRA LONG (HARD- ANODIZED &
COATED T-6 ALUMINUM) W/O SPRINGS (2) ..... 30.00
4762-CYLINDER, SHOCK (HARD-ANODIZED & N

COATED) (LONG) (1) 8.00
4763-CYLINDER, SHOCK (HARD-ANODIZED &
SOATED) (X-TRA LONG) (1) ... .8.00

2760-CAPS, SHOCK (BLUE-ANODIZED) (2) .......
1664-PISTON RODS, HARD CHROME (LONG) (2) ............
2765-PISTON RODS, HARD CHROME (X-TRA LONG) (2)
2763-PISTON RODS, STAINLESS STEEL (LONG) (2) .......... i
2764-PISTON RODS, STAINLESS STEEL (X-TRA LONG) (2) ......5.00

1662-SHOCK REBUILD KIT W/ MOUNTING

BUSHINGS/ WASHERS ; 2,00
1965-PISTON HEAD SET, (2 SETS OF 3 TYPESY/

SHOCK COLLARS (2)/ SPRING RETAINERS (3) ........... 250
1665-RUBBER DIAPHRAGMS (4) 2.00
1666-SILICONE DAMPER OIL 2,00
SPRINGS

A HIGHER SPRING RATE DENOTES A STIFFER SPRING.
4640-SPRINGS, RED (2) LENGTH (2°),

SPRING RATE (2.8) 2.50
4641-SPRINGS, WHITE (2) LENGTH (2"),

SPRING RATE (3.0) 2.50
4643-SPRINGS, YELLOW (2) LENGTH (2%),

SPRING RATE (3.3) : 2.50
4645-SPRINGS, RED (2) LENGTH (2 3/4%),

SPRING RATE (1.7) 2.50
4646-SPRINGS, WHITE (2) LENGTH (2 3/4%),

SPRING RATE (1.9) 2.50
4647-SPRINGS, BLUE (2) LENGTH (2 34"),

SPRING RATE (2.1) 2.50
4649-SPRINGS, GREEN (2) LENGTH (2 3/4%),

SPRING RATE (2.5) 2.50
TEAM TRAXXAS PRODUCTS
9952-NEON TRAXXAS DECALS, PINK 3.00
9953-NEON TRAXXAS DECALS, ORANGE .....emvrermrsiessemassrersne 3.00
9954-NEON TRAXXAS DECALS, YELLOW ...covvnerrcenserseserrssssss 3.00
9955-TRAXXAS DECALS, BLUE 3.00
9956-TRAXXAS DECALS, BLACK 3.00
9957-TRAXXAS DECALS, WHITE 3.00
9910-TEAM T-SHIRT (M) 8.00
9911-TEAM T-SHIRT (L) 8.00
9912-TEAM T-SHIRT (XL) 8.00
9913-TEAM T-SHIRT (XXL) 10.00
9909-TEAM TRAXXAS RACING BANNER (24"X48%) .....crorovurren 20.00
HARDWARE
1739-SCREW PIN SET 450
1939-SUSPENSION PIN SET, HARD CHROME

(W/ “E"-CLIPS) 6.00
2739-SUSPENSION PIN SET, STAINLESS STEEL

(WI “E"-CLIPS) 9.00
1633-"E" CLIPS/ “C" RINGS 2,00
1935-TURNBUCKLES (36mm) (2) 2,00
1936-TURNBUCKLES (46mm) (2) 2,00
1937-TURNBUCKLES (54mm) (2) 2,00
2742-ROD ENDS (6)/ HOLLOW BALL CONNECTORS (6} ............. 4.00
1942-ROD ENDS, PLASTIC (16 LONG & 4 SHORT)/ BALL

SCREWS (2)/ HOLLOW BALL CONNECTORS (18) ............... 7.00

3176-SCREWS, 3x10mm COUNTERSUNK SELF-TAPPING (6) ....1.50
3177-SCREWS, 3x10mm COUNTERSUNK MACHINE (6) .. .
3178-SCREWS, 3x12mm COUNTERSUNK MACHINE (6) .. A
3179-SCREWS, 3x15mm COUNTERSUNK MACHINE (6) ............ .
1948-SCREWS, 4x12mm COUNTERSUNK MACHINE

(ALUMINUM) (12) 2,00
3159-SCREWS, 3x10mm HEX HEAD CAP (6)/

LOCKWASHERS (6)/ HEX WRENCH ........cccccc.cooonurvvrmsrseren :
2560-SCREWS, 3x10mm ROUNDHEAD MACHINE (6) .. )
2569-SCREWS, 3x25mm ROUNDHEAD MACHINE (6) ..
3185-SCREWS, 3x8mm WASHERHEAD MACHINE (6) ..
3186-SCREWS, 3x12mm WASHERHEAD MACHINE (6)
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3187-SCREWS, 3x15mm WASHERHEAD MACHINE (6) ................ 1.50
3188-SCREWS, 3x20mm WASHERHEAD MACHINE (6) -.............. 150
2744-NUTS, 3mm FLANGED (12) 3.00
2745-NUTS, 3mm NYLON LOCKING (12) 2.00
1747-NUTS, 4mim NYLON LOCKING (10) ....covverreeeceereeereer s 2.00
2747-NUTS, 5mm NYLON WHEEL (4) 150
2746-WASHERS, 3x6mm METAL (12) 1.50
1985-WASHERS, 5x8mm FIBER (20) 2.00
2743-GRUB SCREWS, 3mm HARDENED (12) ........ccovereccerseeencnn 3.00
2748-TOOL SET (1.5mm & 2.5mm ALLENS/ 4-WAY

LUG, OPEN END & U-JOINT WRENCHES) ........coovernecrrererone 5.00

4610-BALL BEARINGS (5x11x4mm) (14) ....
4710-BALL BEARINGS (5x11x4mm) (12)
1675-OILITE BUSHINGS (14)

ENGINE CLUTCH, BRAKE AND RELATED PARTS
3125-BEARING SPACERS, CLUTCH BELL

..42.00

(1-5XB.5X2MMM & 1-5XB.5KX1.2MN) .ccocovvrvrvvesssnrsssessscsssiross 4.50
3126-SHOES, CLUTCH (W/ SPRING) 7.25
3120-CLUTCH BELL, 20 TOOTH (32 PITCH) ......coooeerrrereeersemeereonn 6.00

SEE PERFORMANCE PARTS FOR MORE SIZES.
3128-SUPPORT BRACKET, BRAKE/ BRAKE BAND/

3x25mm ROUNDHEAD MACHINE SCREW (1) ...covecrvorsecene 4.00
3140-CONE, SPLIT BEVELED 3.00
3141-PILOT BUSHING, CLUTCH 475
3142-FLYWHEEL AND PINS (2) 7.50
3143-FLYWHEEL, ALUMINUM (W/ PINS)

(ALLOWS ENGINE TO REV QUICKER) ...ccecococcoerresrressrsions 15.00
3144-SHOULDER NUT, 5mm 175
THROTTLE & BRAKE LINKAGE
3180-GUIDES, ROD (2)/ NUTS (2) 225
3181-SERVO HORN, THROTTLE-BRAKE

(TRAXXAS/ FUTABA COMPATIBLE) 175
3182-COLLARS, SCREW (2)/ GRUB SCREWS, 3mm (2) ............... 2,50
3183-RODS, THROTTLE-BRAKE 1.75
3184-SPRINGS, THROTTLE-BRAKE (3) 1.25
AIR FILTER & CARB ADAPTOR
3145-ADAPTOR, AIR FILTER-CARBURETOR .......econrreveeeresrmrene 3.00
3247-0-RING, CARB/ GASKET, AIR FILTER ADAPTOR/

O-RINGS FOR HIGH AND LOW-SPEED NEEDLES .............. 2,00
3146-AIR FILTER (PAPER) 325

SEE PERF. PARTS FOR MORE AIR FILTERS.
FUEL TANK AND LINE
3147-FUEL LINE (1 FOOT) 1.75
3148-FUEL TANK (COMPLETE) 11.00
3149-HEAT SHIELD TUBING, FIBERGLASS (2) «.ccvoreeoeeceveneneereene 1.50
3175-BALLOONS, RUBBER (2) 150
EXHAUST
3150-HEADER, EXHAUST (W/ FITTING & GASKET) ......ccooovronn. 19.50
3189-SCREWS, 2.5x19mm HEADER (4) 150
3151-TUBE (METAL), EXHAUST/ RETAINER STRAP .............. 250
3152-PIPE, RUBBER 575
3153-BAFFLE CONE, EXHAUST 225
3154-TIP, RUBBER EXHAUST 825
3155-TIE WRAPS, BLACK NYLON (6) 225
3156-GASKET, HEADER (1)/ GASKETS, FITTING (2) ................. 1.75
3460-ENGINE MOUNT (1 PIECE) 5.50
3159-SCREWS, 3x10mm HEX HEAD CAP (6)/

LOCKWASHERS (6) HEX WRENCH 275

IMAGE 12 ENGINE PARTS

ENGINES & CARBURETOR
3200-ENGINE COMPLETE W/ CARBURETOR,
RECOIL STARTER, & CLUTCH ASSEMBLY

(W/O AIR FILTER) 145.00
3201-ENGINE COMPLETE W/ CARBURETOR,

AND RECOIL STARTER (W/O CLUTCH

ASSEMBLY OR AIR FILTER) 120.00
5240-CARBURETOR, 12-CX STANDARD .cooorcooovoeooroeeoesrne 44.00
ENGINE PARTS
3220-CRANKSHAFT, STANDARD REPLACEMENT

(W/RECOIL STARTER DRIVE PIN) 24.00
3221-BEARING, CRANKSHAFT (REAR) 10.00
3222-CRANKCASE (W/O BEARINGS) 34.00
3223-BEARING, CRANKSHAFT (FRONT) 8.00
3224-ROD, CONNECTING (MACHINED ALUMINUM)

W/ “G™-SPRING RETAINER 13.50
3225-SLEEVE, CYLINDER/ PISTON (MATCHED) ......ooooccorsr oo 30.00
3226-PIN, WRIST/ *G"-SPRING RETAINER (1) .ooooooooooooororrrnorn 450
3235-"G"-SPRING RETAINERS (3) 150
3227-GASKETS, HEAD (2) 250
3237-CYLINDER HEAD, BLUE-ANODIZED ALUMINUM ............... 35.00

SEE PERFORMANCE PARTS FOR MORE HEADS
3236-SCREWS, 2.5x12mm CAP-HEAD MACHINE (6)

3230-GLOWPLUG/ GASKET (1) (STD LONG) ........ .3.00
RECOIL STARTER PARTS
3270-ASSEMBLED STARTER 24.00

3209-BACKPLATE, MACHINED ALUMINUM
(IMPROVES FUEL FLOW THROUGH CRANK-
CASE FOR HIGH-PERFORMANCE RACING.

REQUIRES ELECTRIC STARTER) 16.00
3274-BACKPLATE 11.00
3275-STARTER SPOOL/ SHAFT/ E-CLIP ......ccovtvcecrvermerrrmrrrsnioes 10.00
3276-RECOIL SPRING 7.50
3277-WINDING STRING 1.50
3278-PULL RING, STARTER 250
3279-STARTER COVER 8.00
3211-BEARING, ONE-WAY STARTER/

STARTER ENGAGEMENT HOUSING ........ccoocecvennnnsnnnneans 15.00
3213-GASKET, BACK PLATE 1.00
3215-SCREWS, 2.5x6mm CAP-HEAD MACH. (6) .........ccocnvurvrireenne 2.00
3229-SCREWS, 2.5x10mm CAP-HEAD MACHINE (6) ...........ccceernne 2.50
CARBURETOR PARTS
3238-STUD & NUT, CARBURETOR ATTACHMENT ........ccoccovruccnnan 2.00
3240-CARBURETOR, 12-CX STANDARD .........cccvetriinesrsennnenne 44.00
3241-NEEDLE SCREW, IDLE MIXTURE 5.00
3242-NUT, THROTTLE LEVER 4.50
3243-LEVER, THROTTLE 2.50
3244-AOTOR 12.00
3245-SPRING, ROTOR 1.00
3246-BODY, CARB 18.00
3247-O-RING, CARB/ GASKET, AIR FILTER ADAPTOR/

O-RINGS FOR HIGH AND LOW-SPEED NEEDLES .............. 200
3248-NEEDLE SEAT, IDLE MIXTURE 4.50
3249-NUTS, SEAT SECURING (2) 1.50
3250-NEEDLE VALVE/ SEAT ASSEMBLY, HIGH-SPEED ............ 14.00
3251-RATCHET SPRING, HIGH-SPEED NEEDLE .......................... 3.50

3254-SCREW, THROTTLE STOP/ SCREW,
IDLE SPEED ADJUST (W/ NUT & SPRING) .....coceecinvnnnnen 4.50

PERFORMANCE AND RACING PARTS

3117X-CLUTCH BELL, HARDENED STEEL 17-TOOTH

(32 PITCH) (REQUIRES TWO 5x10mm BALL

BEARINGS, PART #4609) 25.00
3118X-CLUTCH BELL, HARDENED STEEL

18-TOOTH (32 PITCH) (REQUIRES TWO

Sx10mm BALL BEARINGS, PART #4609) ...........ccorosveeniren 25.00
4609-BALL BEARINGS (Sx10x4mm) (2) 8.00
3119X-CLUTCH BELL, HARDENED STEEL .

19-TOOTH (32 PITCH) 25.00
3120X-CLUTCH BELL, HARDENED STEEL

20-TOOTH (32 PITCH) 25.00
3143-FLYWHEEL, ALUMINUM (W/ PINS)

(ALLOWS ENGINE TO REY QUICKER).......cccoummmenirisssssasans 15.00

3209-BACKPLATE, MACHINED ALUMINUM
(IMPROVES FUEL FLOW THROUGH CRANK-
CASE FOR HIGH-PERFORMANCE RACING.

REQUIRES ELECTRIC STARTER) 16.00
3260-PRE-WRAP ELEMENT, AIR FILTER ..ecoovcceeevomereer v 3.50
3265-FOAM AIR FILTER, DUAL-STAGE 6.50
3266-0-RINGS, REPLACEMENT DUAL-STAGE ...ovevoreeeeecrrerene 1.00
3238-HEAD, BLACK-ANODIZED, PERFORMANCE

RACING HEAD 40.00
4620-BALL DIFFERENTIAL 50.00
1931R-LONG RACE SUSPENSION ARMS (F) (2) v..coooucreorreermeor 8.00
2752R-RACE STUB AXLE HOUSINGS (R) (LAR).. ..3.00

2750R-RACE SUSPENSION ARMS (R) (L&R) ....c.ccccocrernmrncarsesnnee 8.00

NOTE:"R" SERIES PARTS ARE LIKE STOCK PARTS BUT ARE MOLDED
FROMAMORE RIGID LONGER-WEARING MATERIAL. BECAUSE THE
PARTS HAVE LESS GIVE OR FLEX, BREAKAGE CAN OCCUR IN
EXTREME CASES.

TRAXXAS

12150 SHILOH ROAD, DALLAS, TEXAS, 75228 (214) 613-3300
PRICES SUBJECT TO CHANGE WITHOUT NOTICE



